Ty mé

pa1daooy % parfua)

BIPU] ‘NPEN] ILLe

u naﬁwﬁ%@ AR |0 5 00

Bl ‘reuuay) "

m.@& MO0y RSP TUELBI ] ROYZUIANJO B J00] 4 «ﬁ‘wawmwﬁr& GUBHMYZ "AJURO ) mmﬂmcwrwﬂum&m BT DHOY [ELSapl o]
PITNOD IAA TIVE ONOL VIFONOA

Y pOOTrOToING

ALVOILLAD LSAL TVIHHELVIA

i P 2
u i LAY ZRE-SUWN-DFON SO 7
IEP994S8 | b FICAS (INOUDTWSDANT 191840 PoASN 10-NO9SZ-00Z-HZX [
ny MMM”:@-MN um.wm.amm V() ZRIV 00971 BING TV i .
“PIT 00 ARA TTIVE ONOL VIFONOA| ON 183H | 210 uondiiasaq waig 0N SUIMEI(] ONHSO
_ = a o
Ay apdaray ERE) EHE0L
PO AMIEM ¢ ), U7 MOpag pandanoy papdaay | paidaday | IEEE9AS
B Fwauany * YT D001 182N uounjos —
- TTOFAN ¥ sEA TNOISTATG ) i i
THA NOLLDAS DAdH JINsY ‘ j ) RINSUETE]
SHA GO Y JudtRaL§ peaff NOTLDASNE TYASIA 159 1, A041¢) .
iR OUITIFTEOOH |
i1 o 2 ™ " g “ gos jEnY _
| 951151 e iL 9¢ 857 _ ey T
o (5} ) (1 5 = “oN
RS 0 B . = O§UIH DEULH Q07U LK = LIl Uis gnegiH
(xemiin} | Qunwmwir) = (&Y . (edy) (edp) T
| (%) o) e - ,
| ; s G dinag isag
ssaupang ARY CELUEEN SN B TR EIEY Ji HOLABPIY Honednogy platg LY -
1sa g pordug 153 apisua g, )
§3 { AR 0a] JEITHEIA Y TER99dS
— i o S S Y
~LELY abs00 | S0l Wwor |, ¥9I LBEOD | FTOOD | S0 596°0 Blo0 | qumRy
=1 g 01703 [0°61-0°01 | 00'6-00°2 | D'81-0"91 T SFO 05 | 080°037] 00713 | “00°2Z5 | 6005 |snewypady
Ty A - o - - - - i 3] B TV
{4/, ) uoyisoduwo Ty BN ) o
90-10-sTOT M0 e | ZIRSTO0STRT-d WD DT [T ON 3pI0)
GLINTIFTY CON] ] VFZO0T WONRITISIE IS T81V WISV | R 1T LA ¥IANT SYTIATYA DF [H3s80330g

PPy




-

R —

T

91-21-120Z :Hif [ & ./@. Y0
; o ; ” v .S
WBL B FEE A Y R
ps pa1daocoyf % parfusf
BIPUT NPEN JTWEL Teuuayp)
DA SEAAEAOP
L
[ 7 ] B oy e M 1Y i )
P17 ¢ r00 juawileadl jeAy ArauTyorul vpog vilJuog
/ o e .u}mﬂ .WTW
TR U el B
i ¢
it D/ /9 "
e Hir |
B TEF994S 1 096#08, 1-810Z1720A] sy
o 2,0 Bl g MINA U= opgas v VOEEERI0K] 18 810Z1VZAAT Ao 451
188
5 \f o (
WY Erel I S £ 7 G | BAH
Ayredoxd Teorueydel ON Imay £11ueny uordraosay Jaqunu uoljanpodd aweu 3anpoad
6% 0% S ¢ 0¥01 Al
ORI (i) QFYAAE () [IRVA e 4 [H) JH R F e SAVPE NN
aanjeadduay duryouang adnjedodwdy Juryousnb-a.ig wntpaw Hul[oo) awpy Hupyeog ainjeaaduay Juipioy [ uajuoo ainpasoiy
. s £l
09121F2€004 o o off 96L06081 ) LBEOL = 7l Hh i L-T0L10d e 7 5 it
Jdagunu 1apag Jdaqunu 1apaoday Jaqunu 3 dnoaowtayy, Jaqunu juawdinby
—
WHRT ER R
s m:__m: 559204 Jared f::ﬂ_umm_ﬁ_ﬁ.m%ms
19121H200L:ON (7 i B LI Bl e O - (Aueduwo] asnaiuy) T e

R DUy

1J10doa pIOODI jUSUWIBII) JBI|




MICROLAB TESTING PRIVATE LIMITED

' An ISO/IEC 17025 MATERIAL TESTING LABORATORY
¥ Accredited by NABL vide Certificate Number TC-14728

' c R O L A B D25, Ambattur Industrial Estate, Chennai — 600058
| ol Ph: 044-26242525/044-26244399,

Email: cre@microlabtesting.com

Web: www.microlabtest TC-dk738
Test Report
TC1472825000018549F

Customer: ) Report No.: TR/24-25/7368-1
M/s. JC Valvulas India Private Limited / Report Date: 14-03-2025 -
No: 143, 1st Main Road, Industrial Estate, Perungudi Customer Ref. No.: DC2425002013
,City:Chennai 600096

Ref. Date 07-03-2025

Sample Received Date: 10-03-2025

Date Of Completion: 13-03-2025
Samples drawn by Customer : / /

Sample Description: Test Bar, Heat No: SF6643L, Material: F316L, SP-Code: SP-314, PO No: SC-2425002568
Discipline : Chemical, Group : CORROSION TESTING e

INTERGRANULAR CORROSION TEST (PRACTICE-E) / Test Method : ASTM A262:2015 (2021) 7
Verified By: N THINESH KANNAN Tested on : 12-03-2025 to 13-03-2025 ——
Test Parameters Result / —
Sensitization Temp Specimen was sensitized at 675°C for 1 hour =
Test Solution Copper — Copper Sulfate — 16% Sulfuric Acid / —_—
. ’ EEEETE]
Test Specimen Size (mm) L:104.64 x W:19.96 x Thk:7.97 .~ =
Total Surface Area of the specimen (cm?) 616335 =
Start of Boiling 12.03.2025 (05.00 pm) ¢ =
OmEme——
End of Boiling 13.03.2025 (09.00 am) ¢ —
—
Duration of Test 16 Hours _
Bend Test 1T /180 Degree ——
Evaluation Cracks and Fissures not Observed at 20x Magnification. =""'_
Intergranular attack not Observed at 250x Magnification e,
Er——
Photographs The Macro and Micro photographs are enclosed e
—
T —
e
—
—
| l d. R
S India Pvt, Ltd. e

Chennai, Tamil Nadu, India

~Inspected / Verified & ted
QA/Q.C-N. Mtﬁ)ﬁ%

NOTE : This report relates only to the particular sample submitted for test * Any correction is not attested shall invalidate this certificate * Sample will be
destroyed after 15 days from the date of testing unless instructed otherwise * Any complaints about this report should be communicated in writing within 7
days of this report * This report not to be produced wholly or in parts and cannot be used as an evidence in a court of law and shall not be used in advertising
Media without prior permission in writing * Sample description is not verified in all cases and is given as described by the customers * Sample are not drawn
by us unless otherwise stated * Laboratory reports the statements of Conformity to material specification as per Decision Rule 1, Non Conformity as per
Decision Rule 4 & For Rule 2 & 3 Customer provides feedback.
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MICROLAB TESTING PRIVATE LIMITED
An ISO/IEC 17025 MATERIAL TESTING LABORATORY
' Accredited by NABL vide Certificate Number TC-14728
I c R 0 L A B D25, Ambattur Industrial Estate, Chennai ~ 600058
: ] Ph: 044-26242525/044-26244399,
it " Email: cre@microlabtesting.com
Web: www. microlabtesting.com

K

M

TC-14728

TC1472825000018549F
TR/24-25/7368-1 Dt- 14-03-2025

20X 250X

india Pvt. Ltd.
Chennai, Tamil Nadu, India For MICROLAG

-nspected / Verified ted o fph—
1 W

QNQC - N. MU U 'H AN K. Mathan Kumar

Head, Corrosion & Polymer Department

Authorized Signatory

End of Test Report
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NOTE : This report relates only to the particular sample submitted for test * Any correction is not attested shall invalidate this certificate * Sample will be
destroyed after 15 days from the date of testing unless instructed otherwise * Any complaints about this report should be communicated in writing within 7
days of this report * This report not to be produced wholly or in parts and cannot be used as an evidence in a court of law and shall not be used in advertising
Media without prior permission in writing * Sample description is not verified in all cases and is given as described by the customers * Sample are not drawn
by us unless otherwise stated * Laboratory reports the statements of Conformity to material specification as per Decision Rule 1, Non Conformity as per
Decision Rule 4 & For Rule 2 & 3 Customer provides feedback.
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